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BsLaol 8mbisdo®3gmgdgmo denemzol as8mas
(3913 x 19 1 x 19 1d)
Facade Block Test (39 cm x 19 cm x 19 ¢m)
293mEol 8mbBaigdgdo
Customer Data
Bodumdol Momegbmdos 2 bagogero Bodwdol bedgpo 80 390/ 190/ 190
Quantity of samples Size of test samples , mm
d9803©0b Jggagdo
Test Results
60030l # ’ 1 2
Sample
353m3000L MIGOMO
442024 4.4.2024
Test Day
gna‘g)'c‘}nb bbmgabads , comy 28+ 28+
ample age , day
gDoa(vz(?@c)b bobg@derogmds , o 25 28
uration of test , sec

Bodwydol Bmdgdo , 89
Sample size , mm A/B 390/ 190 390 /190

i 190 190
Bodmdols §mbs , 39,
Sample weight , kg 16.6 17.2
dmrermdomo fmbs , 30/6°
Density weight , kg/m? 1.18 122
003930 @IGHZOMI , 36
Load of destruction , kN 5315 450.45
Lod®3ogg 3mddss®y , R, 933
Strength on compression , R , Mpa 417 6.08

3336 darm3zol LsBrsenm boddaoags R = 6,62 3a3s
Conclusion Block average strength R=6.62 MPa - ‘\\
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CUSTOMER : "dy@gpo” DATE i 4/4/2024
CUSTOMER I MaBdMfAsGmfns RAPOR NO : #3/4.4.2024
ADRESS 1 ! m@Bg30, 8380 Lemm3zablizadol 3.6 STANDARD :
ADRESS 2 : RESERVE 1 2
BLOCK TYPE ! Bobo@ob demmzn RESERVE 2 :
: RESERVE 3 i
T.no [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
mm mm mm g glem3 t1 t2 day kN N/mm2
1 |10 390 190 16600 1.18 28.2.2024 4.4.2024 28+ 531.55 7.17
2 |90 390 190 17200 1.22 28.2.2024 4.4.2024 28+ 450.45 6.08
3
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
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